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This document has been issued upon request based on the report referred above and is valid only for the sample tested. This 

document is a summary of the cited report. The measurement results are valid only for the conditions specified in the main report. 

Independent of the main report, its distribution is not the responsibility of the BLX Acoustic Research Laboratory. This certificate 

does not qualify as any "Product Certificate" or "Certificate of Conformity”. 

Bu belge istek üzerine yukarıda atıf yapılan rapora istinaden düzenlenmiş olup sadece deneyi yapılan numune için geçerlidir. Bu 

belge atıf yapılan raporun özeti niteliğindedir. Ölçüm sonuçları sadece ana raporda belirtilen koşullar için geçerlidir. Ana rapordan 

bağımsız olarak dağıtımı BLX Akustik Araştırma Laboratuvarı sorumluluğunda değildir. Bu sertifika herhangi bir “Ürün Belgesi” veya 

“Uygunluk Belgesi” niteliğinde değildir. 
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Company Name 
Firma Unvanı 

: Kudret Tuğla Sanayi ve Tic. A.Ş. 

Company Address  
Firma Adresi 

: Subaşı Mah. İzmir Yolu No:36 45400 Turgutlu / 

MANİSA 

Sample Description 
Numunenin Tanımı 

: 25 x 20 x 19 cm boyutlarına sahip 20’lik petek 

izo tuğla ile imal edilen iki tarafı 2 cm sıvalı 

duvar 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
     

Applied Standard 
Uygulanan standard 

: EN ISO 16283-1 

  

  

Related Test Report 
Deney Raporu 

 

: BLX-R-AI-41 

  

  

Summary Explanation 
Özet Açıklama 

 

: R’w is 48 dB. 

 

Result (Sonuç) 

Apparent Sound Reduction Index 

R’w(c,ctr) dB 

Görünür Ses Azaltım İndeksi 

 R’w(c,ctr) dB 

: 48(-1; -2) dB 
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